350 SX-F 2026 <2026><US><F8275Z5>

FRAME
79202

Pos Part Number Description Additional Text Quantity
1 A46003001200C1 Frame 1.00
2 A46003002000 Subframe 1.00
3 79111013010 Cover control head sheet 1.00
4 09000008016U0 Special screw M8x16 ISA45 self 2.00
5 79003003000 Special screw M8X18 TORX45 SL 2.00
6 A4600301310001 Engine brace left 1.00
7 A4600301410001 Engine brace right 1.00
8 0035080206S SHCS M8x20 TX45 6.00
9 A46007012100 Fuel tank rubber 1.00
10 A46003099020 Cable bracket/throttle cable g 1.00
11 0081050141 EJOT PT screw K50x14 2.00




12 A49003099030 Cable protection 2.00
15 59003013000 Enginebrac. screw M10X123 WS=1 10.9 2.00
16 A46003053000 Chain slider below 1.00
18 0025080206 HH collar screw M8x20 SELF-LOCKING 1.00
19 0025060456 HH COLLAR SCREW M6X45 TX30 1.00
21 A46003140000 Footpeg left 1.00
22 A46003141000 Footpeg right 1.00
23 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00
24 A46003045000 Footrest spring right 1.00
25 54803044000 PIN FOR FOOT PED 51.5X9.8 MM FE 2.00
26 A46003044000 Footrest spring left 1.00
27 0094032253 PIN DIN0094-3,2X25 STEEL 2.00
28 A46003137033 Footpeg set 1.00
29 0025050106 HH collar screw M5x10 TX30 2.00
30 54803092060 Bush f. frame protection 03 2.00
31 44011076200 Cable tie 200/4.6mm black 2.00
32 44011076140 CABLE TIE 140/2,5MM BLACK 1.00
33 A46003094000C1 Frame protection set 1.00
35 A46003099010 Cable bracket 1.00
36 79107013010 wire holder / fuel ventilation 1.00
37 79711013010 Cable bracket d8 1.00
38 0025080206 HH collar screw M8x20 SELF-LOCKING 1.00
39 A46003096000 Front sprocket cover 1.00




